

常州联拓复合材料有限公司
CHANGZHOU UTEK COMPOSITE CO., LTD.

FuhanYuan 1-812, New North District, Changzhou 213022, Jiangsu, China
T: 86-519-85856360; www.utekcomposite.com; info@utekcomposite.com

Test Certificate: SMC Roving

Number: 200615

Customer		Producing Date	
Product	SMC Roving	Total Weight	
Specification	ER---4800---318	Inspecting Date	

Test Item	Testing Method	Standard	Test Result	Conclusion
ROVING LINEAR DENSITY (Tex)	ISO1889	4800±240	4825	pass
MOISTURE CONTENT (%)	ISO3344	≤0.1	0.03	pass
LOSS ON IGNITION (%)	ISO3344	1.30±0.15	1.32	pass
STIFFNESS (mm)	ISO3375	140±20	145	pass
BEAM RATIO (%)	--	≥85	95.34	pass
NET WEIGHT PER DOFF	--	17.0±0.5	17.06	pass
REFERENCE STANDARD	GB/T18369---2001			

Test condition	Ambient temperature	20°C	Relative humidity	70%
Conclusion	Measure up			

Inspector	XIA		
Checker	YAO	Date	